
Parts Breakdown HM1500

Page 1 of 3 8/18/2010



Parts Breakdown HM1500

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 253989-3 SPRING WASHER 12, HM1500  4
 2 265997-2 H.S.H. BOLT M12X40, HM1500B  4
 3 256219-1 PIN 4, HM1500  1
 4 322560-5 RETAINER RING, HM1800  1
 4 322699-4 RETAINING RING, HM1500  1
 5   231281-7   COMP. SPRING 15, HM1500  1
 6 322567-1 TOOL RETAINER, HM1500  1
 7 322514-2 TOOL HOLDER, HM1500 (T1)  1
 7 322692-8 TOOL HOLDER, HM1500  1
 8   213755-0   O RING 75, HM1500  1
 9 213517-6 X RING 40, HM1500  1
 10 322384-9 IMPACT BOLT, HM1500 (T1)  1
 10 322693-6 IMPACT BOLT, HM1500  1
 11   213717-8   O RING 63, HM1500  1
 12 322385-7 IMPACT BOLT HOLDER, HM1500,T1  1
 12 322931-6 IMPACT BOLT HOLDER, HM1500B  1
 13   262050-5   RUBBER RING 54, HM1810  1
 14 322386-5 CYLINDER (B), HM1500,T1  1
 14 322930-8 CYLINDER B, HM1500  1
 15   213660-1   O RING 53, HM1500  1
 16 261084-5 RUBBER WASHER 63, HM1500  1
 17 265956-6 SET BOLT M10X120, HM1500  1
 18 414819-5 HANDLE BASE, HM1500  1
 19 414819-5 HANDLE BASE, HM1500  1
 20 252633-9 KNOB, HM1500  1
 21 421386-3 SIDE HANDLE, HM1500  1
 22 316272-0 BARREL, HM1500  1
 22 318558-8 BARREL, HM1500  1
 23   322383-1   STRIKER, HM1500  1
 24 213564-7 O RING 45, HM1500  1
 25 322387-3 PISTON CYLINDER, HM1500  1
 26 256209-4 PIN 10, HM1500  1
 27 213473-0 O RING 33, HM1500  1
 28 922376-4 H.S.H. BOLT M6X55, HR5000  2
 29 941152-7 F. WASHER 6, HM1500  2
 30 414646-0 UPPER HANDLE, HM1500  1
 31 421373-2 RUBBER, HM1500  1
 32 182429-3 HANDLE SET,HM1500  1
 33 421265-5 DUST COVER, HR3851  1
 34 651145-3 SWITCH, HM1211B  1
 35 231298-0 COMP. SPRING 6, HM1500  1
 36 414885-2 LOCK BUTTON, HM1500  1
 37 182429-3 HANDLE SET,HM1500  1
 38 911248-8 P.H. SCREW M5X28, HM1500  2
 39 322464-1 LOCK PIN, HM1500  1
 40 263002-9 RUBBER PIN 4, HR2400  1
 41 263002-9 RUBBER PIN 4, HR2400  1
 42 421373-2 RUBBER, HM1500  1
 43 182405-7 LOWER HANDLE SET, HM1500  1
 44 682505-8 CORD GUARD, 2711  1
 44 682568-4 CORD GUARD, HR5000  1
 45   664471-1   CORD, 2X14X16;SJ, HM1500  1
 48 922356-0 H.S.H.BOLT M6X35, HM1500  2
 49 941152-7 F. WASHER 6, HM1500  2
 50 911248-8 P.H. SCREW M5X28, HM1500  1
 51 182405-7 LOWER HANDLE SET, HM1500  1
 52 265941-9 TAPPING SCREW M4X18, N1900B  2
 52 265995-6 TAPPING SCREW 4X18, 4323K  2
 53   687052-4   STRAIN RELIEF, HM1500B  1
 54 687051-6 STRAIN RELIEF, NHP1310  1
 55 159189-2 GEAR HOUSING COMP.,HM1500  1
 56 256111-1 PIN 6, HM1500  1
 57 211109-5 BALL BEARING 6201, HR3851  1
 58 221781-5 HELICAL GEAR 37, HM1500  1
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 59 211109-5 BALL BEARING 6201, HR3851  1
 60 316271-2 GEAR HOUSING COVER, HM1500-T1  1
 60 316995-0 GEAR HOUSING COVER,HM1500B  1
 61   265367-5   H.S.H.BOLT M8X40, HM1500  4
 62 953106-2 RIVET 0-5, HM1500  4
 63 856621-4 NAME PLATE, HM1500-T1  1
 63 859192-0 NAME PLATE, HM1500  1
 64   922376-4   H.S.H. BOLT M6X55, HR5000  4
 65 211214-8 BALL BEARING 6302, HM1810  1
 66 254001-2 WOODRUFF KEY 4, HM1810  2
 67 221782-3 HELICAL GEAR 55, HM1500  1
 68 213354-8 OIL SEAL 25, HM1500  1
 69 213460-9 O RING 35, HM1500  1
 70 331367-8 SEALING SCREW, HM1500  1
 71 211206-7 B. BEARING 6202LLB, NHP1310  1
 72 213202-1 DUST SEAL 15, 5402A  1
 73 241648-1 FAN 104, HM1500  1
 74 514956-6 ARMATURE ASS'Y 115V, HM1500  1
 75 681624-7 INS. WASHER, HM1800,T1  1
 75 681635-2 INSULATION WASHER, HM1211B  1
 76   211066-7   B. BEARING 6200LLB, BO4552  1
 77 253794-8 F. WASHER 18, 6905B  1
 78 624901-4 FIELD 115V, HM1500  1
 79 213406-5 O RING 30, HR5000  1
 80 316268-1 REAR CASE, HM1500  1
 81 922356-0 H.S.H.BOLT M6X35, HM1500  4
 82 911211-1 P.H. SCREW M5X12, HM1500B  4
 83 343748-4 HOLDER CAP PLATE, HM1500  2
 84 262044-0 RUBBER RING 12, HM1500  2
 85 643700-5 BRUSH HOLDER CAP, GA7021  2
 86 191957-7 A.C.CARBON BR.SET,CB-204,HM1800  1
 86 194992-4 CARBON BRUSH SET CB-204, HM1800  1
 87   159164-8   MOTOR HOUSING COMP.,HM1500-T1  1
 87 159631-3 MOTOR HOUSING, HM1500, T2  1
 88   265341-3   HEX BOLT M5X75, HM1500  2
 89 159602-0 CRANK HOUSING, HM1500  1
 89 316498-4 CRANK HOUSING, HM1500B  1
 90   213755-0   O RING 75, HM1500  1
 91 213806-9 O RING 90, HM1500  1
 92 322381-5 CONNECTING ROD, HM1500  1
 93 212309-0 NEEDLE BEARING 2016, HM1500  1
 94 152373-8 CRANKSHAFT COMP., HM1500  1
 95 265366-7 H.S.H.BOLT M6X22, HM1500  4
 96 316267-3 HOUSING W/O BEARING, HM1500  1
 97 211359-2 BALL BEARING 6205, HM1500  1
 98 213504-5 O RING, 9820-2  1
 99 153666-6 PLATE 50 COMPLETE, HM1800  1
 99   341397-1   PLATE 50, HM1303B  1
 100 442009-0 PACKING 50, HM1303B  1
 101 911211-1 P.H. SCREW M5X12, HM1500B  4
 102 257182-1 RING 12, HM1500 (T1)  4
 103 261105-3 NYLON WASHER, HM1500  1
 1,001 783203-8 HEX WRENCH 5, 2708  1
 1,002 783204-6 HEX WRENCH 6, 3705, HR5000  1
 1,003 783207-0 HEX WRENCH 10, HM1500  1
 1,004 798029-5 BULL POINT 30-410,HM1500  1
 5,001 810165-8 N/A  1
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